
•  Designed for high volumes, works 
directly in pots.

•  Offers long service lifetime for 
intensive use.

• Powerful motor of 2.2 kW.

•  100% stainless steel for a perfect 
hygiene and unparalleled durability.

• Handy thanks to its wheels.

• Retractable and compact.

•  Adjustable working height and 
foldable to allow minimum space for 
storage.

TECHNICAL DATA

OUTPUT MAX 2.2 KW

SPEED 2800 to 4000 R.P.M.

VOLTAGE
230/400 V, 
tree-phase, 50 Hz *

MINIMUM HEIGHT 
- under bell -

500 mm

MAXIMUM HEIGHT
- under bell -

790 mm

SHAFT LENGTH 570 mm

ACTUAL WEIGHT  79 kg

DESCRIPTION

*Other voltages on request.

• Mixer tool: Ref. TB012

• Whisk tool: Ref. TB003

•  Dynapump: Ref. TB030  
and Gun: Ref. TB040

• Potato tool masher: Ref. TB013

ACCESSORIES

In a few seconds and without dismantling anything, the stainless steel tube and 
bell can be washed with clear water only. The tri-phased electric connection 
must be done by a professional.

It’s preferable to regularly check the wear on bearings, seals and O-ring.

MAINTENANCE

GIGAMIX SERIES
BLENDER VERSION

Ref : TB020 / TB020.1 - without variable speed control 

Ref : TB021 / TB021.1 / TB021.2 - with variable speed control
Option : factory installed only

SPECIAL PRODUCTION KITCHENS, 
FOR HEAVY-DUTY MIXING.

Blender: Mix, crush, grind, smooth into fine particles in a few minutes! This 
system provides a smooth, unctuous and airy texture.

Dynapump: With its innovative process, the DYNAMIC Pump perfectly adapts 
to the GIGAMIX blender foot to quickly and effortlessly transfer the mixed 
preparation into the packaging area.

Mixer: Ideal to blend preparations (vegetable or fish soups…).

Whisk: Ensures a perfect homogenization of preparations like instant mashed 
potatoes, dehydrated soups...

Potato tool masher: Especially designed for high volume preparations in 
central kitchens and collective catering. It allows to work from 50 to 150 kg of 
potatoes, carrots, celeriac, cauliflowers and broccolis all at one.

Capacity: 100 to 300 L.

USE

V
A

R
IA

BL
E 

SP
EE

D
 C

O
M

PU
LS

O
R

Y

Dynamic - 518 rue Léo Baekeland BP57 - 85290 Mortagne sur Sèvre

Tel : +33 (0)2 51 63 02 72   E-mail : export@dynamicmixers.com

Follow us on social networks!

www.dynamicmixers.com



SPEED 800 to 1600 R.P.M. 2800 to 4000 R.P.M. 400 to 600 R.P.M. 2800 to 4000 R.P.M.

Ref. : TB012 Ref. : TB003 Ref. : TB004Ref. : TB013

Potato tool masher 
Variable speed compulsory

Mixer tool Whisk tool
Variable speed compulsory

Blender tool

Ref. : TB040Ref. : TB030

Dynapump
adaptable on

Blender tool only

Gun

ACCESSORIES

Dynamic - 518 rue Léo Baekeland BP57 - 85290 Mortagne sur Sèvre

Tel : +33 (0)2 51 63 02 72   E-mail : export@dynamicmixers.com

Follow us on social networks!

www.dynamicmixers.com



VOLUME

TB020 / TB020.1
without variable speed control

TB021 / TB021.1 / TB021.2
with variable speed control
Option : factory installed only



089916

089932

9373

9374

0773
089927

9352

0791

0789

9372

089921

0788

079912

9374

No. ARTICLE Designation Code_vente Code_achat QTE

1 Intercalaire 089927 - 1
2 Vis sans tête M8x30 0773 - 1
3 Support de flèche - - 1

3.1 Plaque porte flèche 089932 1

3.2 Feuille isolante 089916 - 1
3.3 Microrupteur + vis 9373 - 1

3.3.1 Microrupteur + vis 9373 - 1

3.3.2 Vis CHC M3x8 - - 2
3.4 Vis CHC M10x25 - - 2
3.5 Rondelle Grower D10 - - 2
4 Pivot + excentrique 9374 - 1

4.1 Pivot frein 089933 - 1
4.2 Came 3 positions 08997 - 1

4.3 Excentrique 089954.V - 1

4.4 Axe de came 089942.V - 1

4.5 Porte-frein 089943 - 1
4.6 Ressort de compression 0789 - 1

4.7 Axe frein 9372 - 1

4.8 Butée frein 089921 - 1
4.9 Anneau élastique pour butée frein 0788 - 1

4.10 Poignée pour frein 079912 - 1

4.11 Rondelle d'arrêt 0791 - 1

4.12 Vis STHC M8x10 - - 1

4.13 Vis STHC M8x16 - - 1

4.14 Rondelle GROWER M8 9364 - 1

4.15 Vis CHC M8x20 - - 1 Ce plan ne peut être reproduit ou communiqué à des tiers sans notre autorisation écrite

Matière : 1:2

GGX_9352
9352

-
Rep Date Rev Ver App

Tol Gén : Echelle :
Dessiné

Vérifié
Approuvé
Code n° Date

0 20/09/2016 NL Original

NL 20/09/2016

Pivot-frein

9352

089953.V

9355

0793

93549353

07998

0793

9350

9352

9346

No. ARTICLE Designation Code_vente QTE

1 Vis CHC M12x35 - 4
2 Tube vertical D70 - 1
3 Bouchon de tube - 1
4 Poutred e poteau 80x40 - 1
5 Embout 40x80 07998 2
6 Poignée amovible 0793 2
7 Ecrou hexagonal - 1

8 butée pédale - 1

9 Petite entretoise - 1
10 Ecrou M12 A2 - 4
11 Rondelle M12 LLL 089953.V 1
12 Support de roulette - 2

13 Roulette directrice avec frein 9354 2
14 Support de roulette - 2

15 Roulette directrice 9353 2
16 Tube 80x40 2x67.5° - 3
17 Traverse 80x40 - 1
18 Tube 80x40 1x67.5 droit - 1
19 Tube 80x40 1x67.5 gauche - 1

20 Tube D25x1.5 - 1

21 Bague pour tube - 1

22 rondelle butéee - 1

23 Vis CHC M8x20 - 2
24 Rondelle plate M8 - 1
25 Tube D48.3 - 1
26 Patin plastique D50 - 1
27 Patin plastique - 1
28 Ressort pour flèche - 1

29 Intercalaire 089927 1

30 Pivot frein 089933 1
31 Axe de came 089942.V 1
32 Excentrique 089954.V 1
33 Porte-frein 089943 1
34 Anneau élastique pour butée frein 0788 1

35 Rondelle d'arrêt 0791 1

36 Rondelle GROWER M8 9364 5
37 Vis STHC M8x10 - 1
38 Vis STHC M8x16 - 1

39 Vis sans tête M8x30 0773 1

40 Axe frein 9372 1

41 Butée frein 089921 1
42 Poignée pour frein 079912 1
43 Ressort de compression 0789 1
44 Came 3 positions 08997 1
45 Plaque porte flèche 089932 1
46 Feuille isolante 089916 1
47 Microrupteur + vis 9373 1

48 Vis CHC M3x8 - 2

49 Vis CHC M10x25 - 2

50 Rondelle Grower D10 - 2
51 Support de boîtier de commande - 1

52 Support de flèche - 1

53 Carter moteur - 1

54 Ecrou - 2
55 Ecrou CHC M6x12 9370 2
56 Flasque avant de moteur - 1

57 Stator moteur - 1

58 Carter arrière de moteur - 1

59 Sortie d'arbre avec clavette - 1
60 Boîtier de raccordement - 1
61 Logo - 1
62 Bouchon arrière de flèche - 1
63 Poignée 9077 1

64 Etiquette signalétique - 1

65 Vis TFHC M4x40 - 2

66 Ecrou M4 1305 2
67 Rondelle grower M5 - 2
68 Barrette de moteur - 2

69 Vis M8x20 9364 4

70 Insert inox - 4

71 Courroie 0625 1

72 Bouchon de flèche avant 0786 1

73 Rondelle creuse 9368 11

74 Bride de pied - 1

75 Vis TFHC M4x10 9371 11
76 Capot 089915 1

77 Moyeu de poulie menante 9362 1

78 Poulie menante 9362 1

79 Moyeu de poulie menée 9363 1

80 Poulie menée 9363 1

81 Douille - 1

82 Entretoise - 1

83 Palier supérieur - 1

84 Anneau élastique 079911 1

85 Anneau élastqiue pour alésage D42 - 1

86 Axe d'arbre de sortie - 1

87 Axe de sortie - 1

88 Circlips pour arbre D20 0772 2

89 Roulement 6004-2Z 0621 2

90 Entretoise de roulement - 1

91 Clavette - 1
92 Roulement 6001 0633 1

Ce plan ne peut être reproduit ou communiqué à des tiers sans notre autorisation écrite

Matière : 1:2

GGX_TB000

TB000

-
Rep Date Rev Ver App

Tol Gén : Echelle :
Dessiné

Vérifié
Approuvé
Code n° Date

0 06/12/2017 NL Original

NL 06/12/2017

Châssis standard
PLAN N° :

089916

089932

9373

9374

0773
089927

9352

0791

0789

9372

089921

0788

079912

9374

No. ARTICLE Designation Code_vente Code_achat QTE

1 Intercalaire 089927 - 1
2 Vis sans tête M8x30 0773 - 1
3 Support de flèche - - 1

3.1 Plaque porte flèche 089932 1

3.2 Feuille isolante 089916 - 1
3.3 Microrupteur + vis 9373 - 1

3.3.1 Microrupteur + vis 9373 - 1

3.3.2 Vis CHC M3x8 - - 2
3.4 Vis CHC M10x25 - - 2
3.5 Rondelle Grower D10 - - 2
4 Pivot + excentrique 9374 - 1

4.1 Pivot frein 089933 - 1
4.2 Came 3 positions 08997 - 1

4.3 Excentrique 089954.V - 1

4.4 Axe de came 089942.V - 1

4.5 Porte-frein 089943 - 1
4.6 Ressort de compression 0789 - 1

4.7 Axe frein 9372 - 1

4.8 Butée frein 089921 - 1
4.9 Anneau élastique pour butée frein 0788 - 1

4.10 Poignée pour frein 079912 - 1

4.11 Rondelle d'arrêt 0791 - 1

4.12 Vis STHC M8x10 - - 1

4.13 Vis STHC M8x16 - - 1

4.14 Rondelle GROWER M8 9364 - 1

4.15 Vis CHC M8x20 - - 1 Ce plan ne peut être reproduit ou communiqué à des tiers sans notre autorisation écrite

Matière : 1:2

GGX_9352
9352

-
Rep Date Rev Ver App

Tol Gén : Echelle :
Dessiné

Vérifié
Approuvé
Code n° Date

0 20/09/2016 NL Original

NL 20/09/2016

Pivot-frein

9374

GIGAMIX

Rubber ring for brake thrust 0788
Compression spring 0789
Rubber ring for brake axle 0791
Handle for brake 079912
Brake thrust 089921
Brake axle 9372

Parts list Code

Pin-brake + eccentric + cam ..................................9374

IMPORTANT :  Each spare part order must include the type and the number of the product which appears on the identification plate.

GIGAMIX

Plain screw M8x30 0773
Insulating sheet 089916
Interpolated sheet 089927
Jib plate holder  089932
Microswitch + screws 9373
Pin-brake + eccentric + cam + cam axle 9374

Pin-brake assembling ........................................... 9352

Parts list Code

GIGAMIX

Detachable handle 0793
Plain screw M6x30 07998
Jib 9346
Foot attachment 9350
Pin-brake 9352
Fixed wheel + screws (unit) 9353
Brake wheel + screws (unit) 9354
Frame + jib holder 9355
Washer 089953.V

Parts list Code

Standard frame

78

TECHNICAL SHEET



9346

9078

089915

9362

0625

9363

0786

9368

9370

9369

9364

089931

9077

089914

0786P

9367

9365

9366

No. article Designation Code_vente Code_Achat QTE

1 Support de boîtier de commande 089941.V - 1

2 Support de flèche 089914 - 1

3 Carter moteur 089931 - 1
4 Ecrou - - 2
5 Ecrou CHC M6x12 9370 - 2
6 Moteur 9369 - 1

6.1 Flasque avant de moteur - 1

6.2 Stator moteur - 1
6.3 Carter arrière de moteur - 1
6.4 Sortie d'arbre avec clavette - 1
6.5 Boîtier de raccordement - 1
6.6 Logo - 1

7 Bouchon de flèche arrière 0786P - 1
7.1 Bouchon arrière de flèche - 1
7.2 Poignée 9077 1

7.3 Etiquette signalétique - 1

7.4 Vis TFHC M4x40 9078 2
7.5 Ecrou M4 1305 2
7.6 Rondelle grower M5 - 2

8 Barrette de moteur 089925 - 2
9 Vis M8x20 9364 - 4
10 Rondelle GROWER M8 9364 - 8
11 Insert inox - - 4
12 Courroie 0625 - 1
13 Bouchon de flèche avant 0786 - 1
14 Rondelle creuse 9368 - 11
15 Bride de pied 089919 - 1

16 Vis TFHC M4x10 9371 - 11
17 Capot 089915 1

18 Poulie menante + moyeu 9362 - 1

18.1 Moyeu de poulie menante 9362 1

18.2 Poulie menante 9362 1
19 Poulie menée + moyeu 9363 - 1

19.1 Moyeu de poulie menée 9363 1

19.2 Poulie menée 9363 1
20 Vis CHC M8x20 - - 4
21 Vis CHC M10x25 - - 5
22 Rondelle Grower D10 - - 5

Ce plan ne peut être reproduit ou communiqué à des tiers sans notre autorisation écrite

Matière : 1:10

GGX_9346
9346

-
Rep Date Rev Ver App

Tol Gén : Echelle :
Dessiné

Vérifié
Approuvé
Code n° Date

0 20/09/2016 NL Original

NL 20/09/2016

Flèche de GIGAMIX

GIGAMIX

Transmission belt 0625
Front jib cap for GIGAMIX 0786
Front jib cap for GIGAMIX 0786.P
jib holder 089914
Cover 089915
Motor housing 089931
Directing pulley + hub 9362
Conducting pulley + hub 9363
Screw set + washers for fixing the motor 9364
Screw set + washers for fixing the jib 9365
Screw set + washers for fixing the axle-brake 9366
Screw set + washers for fixing the tube 9367
Screw set + washers for fixing the cover 9368
Motor 9369
Screw set + nuts for fixing the steel sheet on the jib 9370
Screw set for fixing the steel sheet on the motor housing 9371
Handle 9077 
Handle screws 9078 

Parts list Code

Jib assembling ...................................................... 9346

Spanner wrench 9388

Parts list Code

Spare parts price list 2018 Tel. +33 (0)2 51 63 02 72 
Fax +33 (0)2 51 63 02 73

www.dynamicmixers.com
e-mail : contact@dynamicmixers.com

GIGAMIXGIGAMIX

79

TECHNICAL SHEET



9394

9395

93919394

9395

9396

9396
9397

9397

9392
9398

93991
9393

9391

9399

9390
9390.I

GIGAMIX

IMPORTANT :  Each spare part order must include the type and the number of the product which appears on the identification plate.

GIGAMIXGIGAMIX

Case + pe 9390
Stainless steel case + pe 9390.I
Contactor 9391
Variable speed tri 400 V + N 2.2 Kw 9392
Variable speed tri 240 V 2.2 Kw 9392.1
Variable speed MONO 240 V + N 2.2 Kw 9392.2
Terminal connector 9393
Stop push button 9394
Emergency stop button  9395
Led « power on » 9396
Start push button 9397
Button + potentiometer 9398
Case + pe 9399
Thermal relay 93991
Circuit board 93992
Three-phase power cord (5M) 93993
 Single-phase power cord (5M) 93993.2

Parts list Code

Electric casing

80

TECHNICAL SHEET



0639

089912

9358

0649

0790

0640

0662

0618
089926

9356

9359

9357

TB 012

0792

079911
0633

0621

0621

9360

9361

9350

0772

0772

GIGAMIX

Spare parts price list 2018 Tel. +33 (0)2 51 63 02 72 
Fax +33 (0)2 51 63 02 73

www.dynamicmixers.com
e-mail : contact@dynamicmixers.com

GIGAMIXGIGAMIX

Ball bearing (unit) 0621
Ball bearing 0633
Clips (2) 0772
Rubber ring for upper bearing holder 0792
Rubber ring case 079911
Bearing holder, brace, case 9360
Drive shaft 9361

Parts list Code

Foot attachment assembling  ...................................... 9350

O. ring 0618
O. ring 0639
O. ring 0640
Ball bearing 0649
Waterproof seal 0662
Rubber ring 0790
Lower bearing 089912
Seal support 089926
Waterproofness set (seals + ball bearing + screws + 
open head locking washer) 9349

Blade 9356
Lower  shaft + bearing + coupling + clips 9357
Protection bell 9358
Assembling set of screw for the bell 9359

Mixer Tool Gigamix ...................................................TB012

Parts list Code

81

TECHNICAL SHEET



9330

9333

TB 012

GIGAMIXGIGAMIX

IMPORTANT :  Each spare part order must include the type and the number of the product which appears on the identification plate.

Upper removable foot 9330
Lower removable foot 9333
Mixer Tool Gigamix TB012

Parts list Code

82

TECHNICAL SHEET



9330

0792

9331

0633

079911

9332

079911
0633

0639

9335

9333

0633
079911

0791

9334

GIGAMIXGIGAMIX

Spare parts price list 2018 Tel. +33 (0)2 51 63 02 72 
Fax +33 (0)2 51 63 02 73

www.dynamicmixers.com
e-mail : contact@dynamicmixers.com

Ball bearing 0633
Toric joint 42 x 2.5 0639
Rubber ring for brake axle 0791
Rubber ring case 079911
Drive shaft 9334
Brace and case 9335

Parts list Code

Ball bearing 0633
Rubber ring for upper bearing holder 0792
Rubber ring case 079911
Bearing holder, brace, case 9331
Drive shaft 9332

Parts list Code

83

TECHNICAL SHEET



TB004 0639

08999921

9357

08999920

079977

0665

0790

0649

08999941

08999933

08999940

TB045

08999940

08999937

TB 030

08999939

08999941

08999933

08999936

08999937

08999940

TB 046

08999936
08999935

08999930

08999932

08999931

9347

TB030

TB040

GIGAMIXGIGAMIX

IMPORTANT :  Each spare part order must include the type and the number of the product which appears on the identification plate.

Right half clamp 08999930
Left half clamp 08999931
3/4 Stainless  male cap 08999932
3/4 Stainless female reducer 08999933
Pump hinge 08999935
3/4 Male fitting 08999936
Hose nipple camlock fittings DN19 08999937
3/4 Hose nipple  threaded connection 08999939
25-35 Hose clamp 08999940
Pump distribution gun 08999941
Pump locker + washer + butterfly nut 9347
Gigamix Gun TB040
Hose pipe (2,5 cm) TB045
Hose pipe with cam axle TB046

Parts list Code

DYNAPUMP - Ref TB030

Toric joint 0639
Ball bearing 0649
Waterproof seal  0665
Elastic ring Ø15 0790
Elastic ring Ø35 079977
Hammer 08999920

BLENDER GIGAMIX bell 08999921

Lower  shaft + bearing + coupling + clips 9357
Waterproof set (seal+bear+screw+clips) 9348

Parts list Code
BLENDER FOOT GIGAMIX  .......................................TB004

84

TECHNICAL SHEET



9380

0662

079911

0647

089958

08999912

9382

0647

9359

0647

0662

9385

0639

0653

0653

9384

9381

9387

0659

9383

08999922
9386

0604(2)

0655

0623

GIGAMIX

Parts list Code

Whisk Tool Gigamix .................................................. TB003

Self-lubricating ring 0604
Self-lubricating ring for gearing (x 2) 0623
Toric seal 42 x 2.5 0639
Ball bearing 0647
Toric seal 86 x 2 0653
Self-lubricating ring 0655
Toric seal 8 x 1.9 (1) 0659
Waterproof ring 0662
Clip 079911
Spacer rod (1) 089958
Tube 08999912
Strut intermediate gear 08999922
Screws M6 (4) 9359
Equipped upper shaft 9380
Lower bearing + rings 9381
Equipped output axle w/ 2 gears 9382
Middle gear and shaft 9383
Reduction case holder + rings 9384
Output axle 9385
Whisk tool 9386
Complete reduction casing without whip 9387

GIGAMIX

Spare parts price list 2018 Tel. +33 (0)2 51 63 02 72 
Fax +33 (0)2 51 63 02 73

www.dynamicmixers.com
e-mail : contact@dynamicmixers.com

85

TECHNICAL SHEET


